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Test method
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¥ B T 18650 2200mAh 3. 7V 8. LAWh
Mt AR Chinese
Name of Sample [ & 5 Li-ion Battery 18650 2200mAh 3.7V 8. 14Wh
English
ol 5 1124040687
Sample No.
EZ 3 ¥ FEE I o I B R T PR 2 ]
Consignor MEL ZHOU BO FU NENG TECHNOLOGY CO., 1.TD
A FRLS AT B R B 4
Manufacturer MET ZHOU BO FU NENG TECHNOLOGY CO.,LTD
Al 2= 3 Wy B Gl Ak -0
& |
A7 % ST/SG/AC. 10/11/Rev. 8 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/1 1/Rev. 8

Section 38.3

¥ i WA 1B Iy AR I T )
| T~ ” . P ; /
FIRATA ST/SG/AC. 10/11/Rev. 8 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 8
Criterion Section 38.3
FEm P "
Appearance Blue Plastic film shell
i B B 2024-04-24 HrplALie B 2024-05-07 ~ 2024-06-04
Accepted Date Test Date

A2 2 E F 15 VR 0 R R 2 R I PR & A 1 BE gL U T
o i Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems cireuit, Impact, Overcharge, Forced discharge
AR, %FEAE I € A Fb e T ST/SG/AC. 10/11/Rev
he sample has passed the test items of UN Manual of Testsga
KM sk |ST/SG/AC. 10/11/Rev. 8 Section 38. 3
Conclusion
A3 H M (Date) :
4t W A e S L Rechargeable Single Cell Battery./
)
Comment
Fie Stk / B 4 2
; /
Consignor
Addr?ess Post Code
T Ay B
Approver: Checker: Complle:
RS

Title:

LI e 4 8K (Head of New Energy Safety Department)
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oy - s N 5 - 3 o
ﬁ’ o AR B & AR *T/fi-ﬁ‘*-"’jk#ﬂ’ffi%ﬁk"f s R ALk p-S%:
-5- . ) o o th I}-
Name of Test Standard requirement or The )
No Test Result | Conclusion | Remarl
: Clause Number of Standard emark
ltems
WELeIE COtus Fbft T
) W ST/SGAAL 10/11/Rev. 8 38,3 W46T. 1 W 1
1 %;ﬁﬁﬁl N Manual ol Tests and Criteria g A di 1 /\1.5?.
Altltude i TS p i C T S ee Appendalx [ LS
STASGZAC, L0/ 11/Rev. 8 SceLion 383 Test Passed
simulation 1.1 o
et ks FndndET
3 HEY ST/SG/AC. TO/11/Rev. 8 38,3 BUgET. 2 B 2
i ¢ LB e 2
2 ﬁdﬂu‘l‘ﬂ UN Manuil ol Tests and Criteria S ( s i Py e
Thermal test SIS, [0/ TS SEELTBN Y T See Appendix 2 &1
> ST/SG/AC. 10711/ Rev. 8 SeeLion 38,3 Test Passed
T.2 SO
WELTIE GG Al T-
- MY ST/SGAAC T0/11/Rev. 8 58,4 BT 3 WLRE 44 3
&3 & z 08, IR 3
3 : : LN Manual ol Tests and Criteria Sea Appendiz 3 &G /
Vibration ST/SGAAC, L0/11/Rev. 8 Section 38,3 Test HG RREEEE Yl ,], ’
T.: Passed
BTN G Lte fdg (R
it WD ST/SG/AC 10/11/Rev. B 38,3 o{UGT. 4 WL 1
4 1N Manual ol Tests and Criteria See Appendix 4 P v /
Shock ST/SG/AC. 10/11/Rev. 8 Section 38.3 Test B¢ APPONELE okl
A Passed
P I CABS FIRE-T
& WINSEYE 1T e RO 0 REIAT 5 " sls
b illl‘)) ST/SG/AC, 10/11/Rev. 8 38,3 e, 5 W 5
5 LN Manual of Tests and Criteria S Appendix 3 A-ﬁt /
External short —[g1/6/ac. 10/11/Rev. 8 Seetion 38,3 Tesi G SRR H ," ’
circuit T.5 Passed
o Golsl Mt T
MY ST/SG/AC 10/11/Rev. 8 883 BUGT. 6 W 6
b gﬁiﬁ I'N Manual of Tests and Criceria SL‘L‘ Appendix 6 Giﬁ‘ /
Impact ST/SGAAC, 10/11/Rev. 8 Scetinn 38,4 Test P
Tob =
If& I Cutas frET
5 WD ST/SG/ZAC, 10/11/Rev. 8 a8 3 plEaT. 7 W7 7
7 nggﬁ I'\w\.lzum‘,!I ol Tests ‘(l[ll.! l‘r{uxl'in 7 See Appendix 7 T 8 /
ge STASG/AC. 10/11/Rev. 8 Section 38,3 Test Passed
1.7 S0
WA €U Fbe it T
WY ST/SG/AC. 10/11/Rev. 8 38,3 BT 8 WIE 8
| : <
8 gﬁfﬁ]m@ N Manual ol Tests and Criteria See Appendix 8 451% /
Forced discharge T:’\‘;m;,-'.;\c. 10/11/Rev. # Svetion 282 Test Fassed :
A ER I A1 RIS 21°C-23°C TR bl - /%
Test Environment Ambient temperature:21C-23C;Ambient humidity: /%
Condition
et A B )
Test Item
AT AL
G LR E -
3 R
Subcontracted Test HoagpE | AR / e /
Condition Subcontracted | Name Post Code
Laboratory Wik / W15 /
Address Tel

s WERES

—
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5 | ARAE LA | s
No. Name of Test [tems Altitude simulation
BT BRI A XIEAT Before RIDJE After FE AL | MR RE| 4
%5 Sample Status RE T #%-d,/m & FF#d /% | Mass Loss | Residual INE
Sample Mass ocv Mass ocv ocv | Other
No. /g AY lg A, 1% /% Event
001 | |CCER%N | 47,2025 | 415 [ 47.2000 | 415 0.00 | 100.00 | ©
002 | inmERN | arus2 | 415 | 47128 | 415 0.01 | 100.00 | ©
003 | llmERL 17076 | 415 | 47.1050 [ 415 0. 01 100.00 | ©
001 | |iiCEER ] 46,9021 | 415 | 46.8977 | 415 0.01 | 100.00 | ©
005 | jolluREAM | 470045 | 416 | 47.2445 | 416 0. 00 100.00 | ©
006 | ol WHERL | 47.4318 | 416 | 47.4281 | 416 0. 01 100.00 | ©
007 | ppromsnt o | 472517 | 416 | 47.2496 | 4.16 0.00 | 100.00 | ©
008 | WAL 1 46,8893 | 416 | 46.8872 | 4.16 0.00 | 100.00 | ©
009 |, ZOCERRL ) 47,9509 | 4.6 | 47.2577 | 416 0.00 | 100.00 | ©
010 | L lOGERRE | 47,0958 | 415 | 47.0928 | 415 0. 01 100.00 | ©
AT i bk

Bii. L V-A DAk R-EEL FRK -k, M. LMK, AR AR,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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i) 2 HMAB LA | A
No. Name of Test Items Thermal Lest
a1 t\_,;z_ o s} A ~
s, s BNEL A Befor FA\ AL F ﬂ: i o
M| HERE AT s RIS Al | g g 45 k| 1 | Sofl
3, =22 Ei j=4 &
%o Sample Status g | e E RE FF ¥4, & | Mass Loss| Residual 0%
Sample Mass ocv Mass oCcVv OCV  |Other
No. ‘e v g N 1% /% | Event
001 | o CGEEAL |47 2000 | 415 | 47.1929 | 4.07 0.02 | 9807 | 0
002 | o CUEERM g7 28 | 415 | 471042 407 0.02 | 9807 | o
003 | OUEEAL | 47,1050 | 415 | 4T.0072 ] 4.07 0. 02 98.07 | o
004 | oERRL )6 8977 | 415 | 46.8929 | .07 0. 01 98.07 | o
005 | o lOCEERE 72445 | 416 | 472330 | 407 0.02 | 9r.84 | 0
006 | L ZCCEEAM 474281 | 416 | 474213 | 407 0. 01 97.84 | ©
007 | loceRmil | 47,2496 | 416 | 47.2423 | 4.08 0,02 | 98.08 | ©
008 | lEERL | d6.8872 | 4.16 | 46.8798 | 4.08 0. 02 98.08 | ©
009 | ,0GERRL | 47,2577 | 416 | 47.2606 |  1.08 0.02 | 9808 | o
010 | L ZOGERRL | 47,0928 | 415 | AT.0876 | 4.07 0. 01 98.07 | o

s 2|This space intentional ly
B N 2 )
J‘ s IL lelt hlank

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B , P CLEL I
No. Name of Test [tems | Vibration
5 MR A iXIE AT Before R SE After e AL LS AR
%5 Sample Status Vi ekl BE FF 4, & | Mass Loss | Residual 5%
Sample Mass ocyv Mass ocy ocv Other
No. g Y g A% /% %% Event
001 | GuEERL o lazoig2e | A.07 | 47.1924 | 406 0.00 | 99.75 0
002 | |glremERw 47,1042 407 [ 47.108 | 407 0.00 | 100.00 | O
003 | lCumEEE o la7.0972|  4.07 | 47.0964 | 406 0.00 | 99.75 0
00 | | gCEERE 68920 | 4.07 | 16.8921 | 407 0.00 | 100.00 | ©
005 | | gCEERE la7.0339 | 407 472331 | 407 0.00 | 100.00 | O
006 | o acmERL 474208 407 | 47.4210 | 408 0.00 | 99.75 0
007 | jloemERL 47,2423 408 [ 47.2418 | .08 0.00 | 100.00 | o
008 | jacmERR | 46.8798 | 4.08 | 46.8795 | 4.07 0.00 | 99.75 0
009 | L ZOCERRL 1472506 408 | 47.2497 | 4.08 0.00 | 100.00 | ©
010 T 47.0876 | 4.07 | 47.0872 | 4.07 0.00 | 100.00 | o

25CYC Fully eharged

\ Fﬁ: I-LThiH space intentionally
lelt hlank

Bii: LR V-iRA Dk R-E F-RK 0Lk, M. LMAE, TR, AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

=

£ ~— ~o=x>
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Vi) A e A B 4 AR phali
No. Name of Test Items Shock
1o it b A
XIEA]T Befor R /E After ”
HE | HBRE B AR Aer | 5 gffik | M B IE | S
o2 Sl St‘f;w; i | FEEE Vil A @4, | Mass Loss | Residual W&
Sample P L Mass oCcv Mass ocv ocvV Other
b /g Y / Y% 1% /% Event
No. i 3 /0 /0
001 | SRR 71020 [ 406 | 471884 | 4.05 0.01 99.75 | o
002 | iCCEELL ol azo038 | 407 | 4701002 | 407 0. 01 100.00 | ©
003 | |iCieRERL | 47.0964 | 4.06 | 47.0919 | 4.06 0.00 | 100.00 | o
004 | jolmERL | 46,8921 | 407 | 46.8902 | .06 0. 00 9.75 | o
005 | jilimERL 47,2331 407 | 472202 | 407 0. 01 100.00 | ©
25CYCSE 7S s 2 -
006 | iR 474210 406 | 47.4178 | 4.0 0. 01 .75 | o
007 | pplwmadl | arooa1g| 408 | 472102 | 407 0. 00 99.75 | o
008 | p0iCEERL | 46,8795 | 407 | 46.8760 | 407 0. 01 100.00 | ©
009 | jpWmER | 472497 | 408 | 47.2459 | 408 0. 01 100.00 | o
010 |, ZGCERAL L ar.ostz | 4.07 [ 47.0844 | 407 0. 01 100.00 | ©
j\_F’C [, This xpulr.':‘ni |1hl}L:1"lkiun-r|I ly

k. LR V-RA DRk R-ARE F-RK 0-RiR. RRA. LMAE, T B AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 5 K B £ A hhgei
No. Name of Test Items External short circuit
Wt s R AR EEL LR
Sample No. Sample Status g, I:xtern/atICTcmpera[ure Other Event
e
001 lC‘l’(l‘[J}il(ll”i._—\" V(jjlli;:)g"gvd 57.3 0
002 ]C\"(l’cgﬁlﬁffﬁll%gorl o7.0 0
i
063 1C\’(l'('\F:}17?\Jr;j§;%god 96. 5 0
004 1{‘\’(1‘(“?;1(;:1]_Llf"_\'ﬁ:t|ig0(i 56. 8 0
005 1C\(l(}f.ﬁf\{:.im 9. | @
006 Z5f‘\2?(|“l:fll\)fi\j‘l:;rlllllgmi o7. 7 0
007 25(\33C:::.lflf:l\?ﬁljlllgrfl 56.5 a
VT
008 25C;t?ftll§t;‘;;'l-jﬁal-%gcd 57.4 0
ALY A A
009 25(?‘?2L l\tlﬁfﬁlﬁ.ged 27. 8 0
010 ZGL\JS(ELTTT::f;i%ged 57.7 G
LJT‘*F‘IH This space intentionally left

blank

Zoz. DAk R-AZ F—Aek 0-Afigdk. ALK, T,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 : BWAE LA | fih

No. Name of Test Items Tmpact
Baths Mok R R FAuIL S
Sample No. Sample Status Max. hxte]-”;lc:l EABjGraRIE Other Event

gLl 1(?1(1(‘C ‘3(007] (EI}TLI.L] ty 96. 5 0

012 1(\1(06(0«“::;;:1 ty 104.0 0

(1 llYl(HJCDf(:igfl ty 108. 3 0

wia 1&%ﬁﬁﬁw 103. 4 0

017 25€$§“;6§?§fiiity 97.6 0

L z]az‘lorusLOf’S Urqgaf G ¥ 101.0 0

i

014 25(‘2‘.’3(5 \5[( ) ?[”111’;?1 Ly 115.0 J

02l 25&3?26;$3iif}ly L12. 3 9
L}L—FEE |"1 This space intentionally left

blank

Gt D-fiBAR F—AL K O-FfHIK, ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 . BadE LA |
No. Name of Test Items Overcharge
Sl kA b %8 -3
Sample No. Sample Status Other Event
LeYCoE A 7L
021 1CYC Fully charged 0
; 1eYe e 0
022 1CYC Fully charged
; 1CYCoE 4 A i -
¢ 0]
023 1CYC Fully charged
10YCoE 4t
024 LCYC Fully charged &
25CYCTEA AL
‘ 0
025 25CYC Fully charged
25CYCHE T AH 0
026 25CYC Fully charged
. 25CYCHESS A HY 0
027 25CYC Fully charged
25CYCIES T 0
028 25CYC Fully charged

This space intentionally left blank

LT

&k DRk F-RK 0-Rfpik. RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 ] A0 A AR et ofil] % R
No. Name of Test [tems Forced discharge
o5 MBI
Si:ple ]:i. Sai;re Sl‘z:us FAR 5
Other Event
029 L1CYC IFEUY](W): jﬁlqulllf;il'g(‘(] 0
——
030 1eye ]F[:{lcl v 'Qfl-'i}fcrﬁq;-gmi 0
—_——
031 erFﬁ%hﬂﬁhiﬁiﬁirgod 0
e
032 1CYC lF(u\I( I)\L -:ILI,;){(:}EL;]‘gNI 0
033 1CYfﬂiﬂﬂTkﬁﬁi?irgml 0
034 ]CYUigﬁﬁ???;Eiﬁ;rgvd O
035 16?C3§ﬂi{??ﬁ€§$;rged 0
036 1CYC IF(L?I(I)\? fl\fijz{clitiirged 0
037 KNC%gﬂ?ffﬁggtwg&i 0
038 1CYC 115; 1\{1(1? /('!\ iﬁzrllzlﬂrged O
039 25('\{(.72?:Jll(:]‘fﬁ?ihi:liu'gerl 0
—
040 ZSCY'CZEF(J |(|{\:L ; .irfr_‘llliﬂ'ged 0
041 25(,‘\((,‘2 _Jlﬂﬂ(l:l{il:\h jlllﬂ:f{trlillﬂ rged 0
DRV (L A
042 25CY51§hiz?iaiiEngcd O
043 25CYSE§3FgP?EESt;rged 0
044 251'_‘\’[_“25155:{](:1?Tﬁ%{:ﬁu‘gud 0
045 2‘3(‘Y(‘25F‘LUY1LI{E ﬁ?iiziclllllal‘ged 0
046 25&":??1%? /:;rﬁ:[l?arged 0
047 ‘ gsgwcaﬁﬁﬂ:_ﬁhli 5
25CYC Fully discharged
018 25(:\fc2F)lr(i.ylcf_;};j /(Ti)i%:zlfarged 0

&ii: DR F-R KO-k, LAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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